LB50QT-12 PARTS CATALOGUE

1 Model LB50QT-12
Draft 1 Part No. [F-01
NO. Part NO. Chinese Name Description QTY
1 [PMZ150-3C-A-001 |JH 7= #5fEk Pipe, Exhaust Muffler 1
2 |PMZ150-3C-A-002 |JH asdsi& Front Tube, Exhaust Muffler 1
3 [PMZ150-3C-A-003 |78 7 a8 25 £t B Seal Washer, Exhaust Muffler 1
4 |PMZ150-3C-A-004 |c L IZELEME>32 Cap Nut, M6>32 2
5 [PMZ150-3C-A-005 |JH 5 #8335 34 Seal Washer, Exhaust Muffler 1
7 |PMZ150-3C-A-006 |7~ #1212+ M8 <16 Flange Bolt, M8x16 3
8 |PMZ150-3C-A-007 |7H 75 28 2c3E R Fixing Ring, Exhaust Muffler 2
9 |PMZ150-3C-A-008 |7H = #s et Riits Ik 4% Rubber Strip, Exhaust MufflerFixing Ring 2
10 |PMZ150-3C-A-009 |HFSJHF ssiEHem A& Connecting Plate Comp, Exhaust Muffler 1
12 |PMZ150-3C-A-010 |/NAvEZ=THIEEM8>25  |Flange Bolt, M8>25 2
2 Model LB50QT-12
Draft 2 Part No. [F-02




NO. Part NO. Chinese Name Description QTY
1 [PMZ150-3C-B-001 |ZZEfezamk Frame welding assy. 1
2 |PMZ150-3C-B-002 |%&zhHlH 24 Engine Mount 1
3 |PMZ150-3C-B-003 | &N 222 0% IR Cushioning Rubber, Engine Mount 2
4 |PMZ150-3C-B-004 | kzhblE+H:HIM10X 1.25x 280 [Engine Mount Axis, M10x1.25>280 1
5 |PMZ150-3C-B-005 |44 )@ /s ff v 2% T Bt % i | Flange Lock Nut, M10 1
6 |PMZ150-3C-B-006 |/NffiZ21H 1R/ M10>65 [Flange Bolt, M10>65 2
7 |PMZ150-3C-B-007 |k zh#lmZE4tE@ 11>p 18|Collar, Engine Mount ¢ 11>p 18>6 2
8 [PMZ150-3C-B-008 |1t A 7 22 L. Side Holder, Pedal 1
9 [PMZ150-3C-B-009 |fHIpAstR A = 28 R. Side Holder, Pedal 1
10 |PMZ150-3C-B-010 | /s £ Jia 2H 44 Seat Lock Comp 1
11 |PMZ150-3C-B-011 |pE#gifi &R Cable, Seat Lock 1
12 |PMZ150-3C-B-012 |/Sfyk=miEeM6x12  [Flange Bolt, M6x12 6
13 [PMZ150-3C-B-013 |gmijHeE4T X224 & Holder, Headlight 1
14 |PMZ150-3C-B-014 |/Sfvk=THIMEM8>12  |Flange Bolt, M8x12 2
15 |PMZ150-3C-B-015 |ZEZ244 k4 Statutory Inscription Plate,Frame 1
16 |PMZ150-3C-B-016 [JF 1174 i skt 414T3>6  |Rivet, Statutory Inscription Plate 9

K3

Model

LB50QT-12




Draft 3 Part No. [F-03
10
g .
8
I
1
NO. Part NO. Chinese Name Description QTY
1 [PMZ150-3C-C-001 [FZE (X4 Main Stand Assy 1
2 |PMZ150-3C-C-002 |EHXZixtE T-Collar, Main Stand 2
3 |PMZ150-3C-C-003 |/NAiE 2 1HEA£M10 X 25 [Flange Bolt, M10>25 2
4 |PMZ150-3C-C-004 | 3= ZE[a|fy Py g Inner Spring, Main Stand 1
5 [PMZ150-3C-C-005 |37 48 [n|{v A g Outer Spring, Main Stand 1
6 |PMZ150-3C-C-006 |3= 7 ZEFRAv i £ Retainer Rubber, Main Stand 1
7 |PMZ150-3C-C-007 |/SAVE=IIRFEME6X 25  [Flange Bolt, M6>25 1
8 |PMZ150-3C-C-008 |fms7 22 (H$E) Side Stand Assy 1
9 [PMZ150-3C-C-009  |fil] 7 &8 [a] 457 A 5ea 25 Outer Spring, Side Stand 1
10 |PMZ150-3C-C-010 | =7 8 e 457 PN 5o 55 Inner Spring, Side Stand 1
11 |PMZ150-3C-C-011 |37 Zd2 ke Bolt, Side Stand 1
12 [PMZ150-3C-C-012 | 3= 7 &8 || fvy 5o 25 20 44 Side Spring Comp, Main Stg 1
13 |PMZ150-3C-C-013 | =7 48 [F] 457 8 585 2H A4 Side Spring Comp, Side Staf 1
14 |PMZ150-3C-C-014  |fm] <7 ZE4E kK FFo% flameout switch 1
15 |PMZ150-3C-C-015 |7\ A2 11242 M6 X 16 Screw,M6x16 1
4 Model LB50QT-12
Draft 4 Part No. [F-04




NO. Part NO. Chinese Name Description QTY
1 |PMZ150-3C-D-001 |)5fezitipedd & Baggage Rack welding assy 1
2 |PMZ150-3C-D-002 |)5Fe4ehhE& Cover,Baggage Rack 1
3 |PMZ150-3C-D-003 |[/NFAk==HIEFEM6x16  |Flange Bolt,M6>16 p)
4 |PMZ150-3C-D-004 [/NA1ik22THIEFEM8x12  |Flange Bolt,M8>12 2
5 |PMZ150-3C-D-005 |[/NFAvk==MHIEFEM6x12  |Flange Bolt,M6>12 6
5 Model LB50QT-12
Draft 5 Part No. [F-05




NO. Part NO. Chinese Name Description QTY
1 |PMZ150-3C-E-001 |[J5 45 edd & Steeling Handle welding Comp 1
2 |PMZ150-3C-E-002 |5 441 ' E et & Lock Collar,Handle 1
3 |PMZ150-3C-E-003 |44 )@ /s ff v 2% [ Bt 5 0% A Flange Lock Nut, M10 1
4 |PMZ150-3C-E-004 |/NA1i 2211242 M10>60 [Flange Bolt, M10>60 1
5 [PMZ150-3C-E-005 |53 g & Handle Front Cover 1
6 |PMZ150-3C-E-006 |{(FEy & Meter Case 1
7 |PMZ150-3C-E-007 |®ER) FaRp 3 Decorative Board ,Meter Case 1
8 [PMZ150-3C-E-008 | #li#% 3k H BUE4] ST4. 2| Tapping Screw, ST4.2x12 4
9 |PMZ150-3C-E-009 [~ H#LSkiB%TM5 X 25  [Bolt, M5>25 1
10 |PMZ150-3C-E-010 |74 #ik Sk 5 WhE4T ST4. 8| Tapping Screw, ST4.8x<16 6
11 |PMZ150-3C-E-011 |A FHH4E Cover, L. Handlebar 1
12 |PMZ150-3C-E-012 |74 #ik Sk 5 W24 T ST4. 8| Tapping Screw, ST4.2x12 7
13 |PMZ150-3C-E-013 | A Tt &E Cover, R. Handlebar 1
14 |PMZ150-3C-E-014 |74l fik Sk 5 W24 T ST4. 2| Tapping Screw, ST4.2x12 2
15 |PMZ150-3C-E-015 |fZhkiesT Screw 4
16 [PMZ150-3C-E-016 |Hij+4 Xk Front Windshield 1
17 |PMZ150-3C-E-017 |f#:4] F4e4 3% Decorative Board ,Meter Case, R 1




6 Model LB50QT-12
Draft 6 Part No. F-06

NO. Part NO. Chinese Name Description QTY
1 |PMZ150-3C-F-001 [y )hiR e F& Upper Cover,Throttle Cable 1
2  |PMZ150-3C-F-002 |#i[ 18R 5 Bottom Cover, Throttle Cable 1
3 |PMZ150-3C-F-003 |+t kB4 M5>30  [Screw, M5>30 9
4 |PMZ150-3C-F-004 |31 J4RIE4 4 Grip, R. Handle(Throttle Control) 1
5 [PMZ150-3C-F-005 |#i[1HiRHE Throttle Cable Assy 1
6 |PMZ150-3C-F-006 |/c-#24 Grip, L. Handle 1
7 |PMZ150-3C-F-007 | J5ti4E Rear View Mirror, L. 1
8 |PMZ150-3C-F-008 |/ J&# s = Ak e £ Rubber Cover, L. Rear View Mirror 1
9 |PMZ150-3C-F-009 | A )5fi4s Rear View Mirror, R. 1
10 [PMZ150-3C-F-010 |45 /5 #1585 S A e 3 Rubber Cover, R. Rear View Mirror 1
11 |PMZ150-3C-F-011 |/ lEFE 1545 M8>45 |Inner Hex Bolt, M8>45 2
12 |PMZ150-3C-F-012 |54 55 22 38 e £ Fixing Rubber Cover, Rear View Mirror 2
13 |PMZ150-3C-F-013 |i&2sh o 2i 4t Electric Start Switch Comp 1
14 [PMZ150-3C-F-014 |REBHAT FT o 4H A Headlight Switch Comp 1
15 |PMZ150-3C-F-015  |m|w\ Jf-5<2H 4 Horn Switch Comp 1




16 [PMZ150-3C-F-016 |#&[apk] J1 o 4H A Turning Light Switch Comp 1
17 |PMZ150-3C-F-017  |izmit Y6 T o< 2a 4t Far and Near Light Switch Comp 1
18 [PMZ150-3C-F-018 |f=Z 4T T 4H A Stopping Light Switch Comp 1
19 |PMZ150-3C-F-019 |JfFRAH & 1
20 |PMZ150-3C-F-020 |JG %% ¥t B 8-¢ 14*1 2
21 |PMZ150-3C-F-021 |yl 15 & pegH A 1
7 Model LB50QT-12
Draft 7 Part No. [F-07
NO. Part NO. Chinese Name Description QTY
1 [PMZ150-3C-G-001 |#Ryhf% iBeas Fuel Level Sensor 1
2 |PMZ150-3C-G-002 |#RiH4% Bas [T Ak Press Block, Fuel Level Sensor 1
3 |PMZ150-3C-G-003  |1Ry A% 5% 28 25 ) i 3 Oil Seal Gasket ,Fuel Level Senso 1
4 |PMZ150-3C-G-004 |Jh5E158424H 4 Fuel Tank Welding Assy 1
5 |PMZ150-3C-G-005 [/Nfik==iEfEM6x12  |Flange Bolt, M6x12 2
6 [PMZ150-3C-G-006 |jifEsH & Cap Assy, Fuel Tank 1
7 |PMZ150-3C-G-007 |yli46 2238 Rt Fixing Block, Fuel Tank 1
8 |PMZ150-3C-G-008 |/Nfik=[HiZFEM8>x12  [Flange Bolt, M8x12 2
9 |PMZ150-3C-G-009 |1k o5 Fuel Switch 1




10 |PMZ150-3C-G-010 |yh4 (11D Fuel Tube (11D 2
11 [PMZ150-3C-G-011 | ¥Ryt e 28 4H A4 Fuel Filter Comp 1
12 |PMZ150-3C-G-012 |WE+RII (B10) Clip, Fuel Tube II (B10) 4
13 |[PMZ150-3C-G-013 |y (11D Fuel Tube (IID 1
14 |PMZ150-3C-G-014 |WE+KR T (B7) Clip, Fuel Tube (B7) 2
Kl 8 Model LB50QT-12
Draft 8 Part No. [F-08
NO. Part NO. Chinese Name Description QTY
1 [PMZ150-3C-H-001 | Jy ) %l 4H 44 Steel Ball Bowl Assy 1
2 |PMZ150-3C-H-002 |+ 745 SLIEETM6x16 Screw, M6x12 1
3 [PMZ150-3C-H-003 | FEfHK Lower Bridge Assy, Steer Stem 1
4 |PMZ150-3C-H-004 [/NAi =28 EM10>45  |Flange Bolt, M10>45 4
5 [PMZ150-3C-H-005 |gHij AR E &% L. Front Shock Absorber 1
6 [PMZ150-3C-H-006 |gifAIRE#% R. Front Shock Absorber 1
7 |PMZ150-3C-H-007 |gy+47E R Bk Front Part, Front Fender 1
8 |[PMZ150-3C-H-008 |+ F#ti/N % LIZEETM6>16 |Screw, M6x12 6
9 [PMZ150-3C-H-009 |mi+47etk ik Rear Part, Front Fender 1
10 |PMZ150-3C-H-010 [+ TH2EEM6 Clamp Nut M6 1
11 |PMZ150-3C-H-011 |HE R Rubber Clip,Meter Cable 1




12 [PMZ150-3C-H-012 |l 2 & #% Side Reflector 2
13 |PMZ150-3C-H-013 |/ ik 4 i EE M6 Flange Nut, M6 2
Draft 9 Part No. [F-09
/9
_ 9
NO. Part NO. Chinese Name Description QTY
1 |PMZ150-3C-1-001 |HI#cHiM12>252 Axle, Front Wheel,M12>252 1
2 |PMZ150-3C-1-002 |gi%c#H & Rim, Front Wheel 1
3 |PMZ150-3C-1-003 |44 )@ /s A1 == 8 5 iR Bl Flange Lock Nut, M10 1
4 |PMZ150-3C-1-004 EIE AN Tyre, Front Wheel 3.50-10 1
5 [PMZ150-3C-1-005 |51 Tubeless Valve 1
6 |PMZ150-3C-I1-006 || 1™ Cap, Tubeless Valve 1
7 |PMZ150-3C-1-007 |3#E[E it E Count Gear Box, Odometer 1
8 |PMZ150-3C-1-008 |HfEFRMEhHE Cable Comp, Odometer 1
9 |PMZ150-3C-I1-009 |4t /it E@ 12X @ 23X 2|Collar, ¢ 12X ¢ 23X 21 1
K] 10 Model LB50QT-12
Draft 10 Part No. [F-10




NO. Part NO. Chinese Name Description QTY
1 [PMZ150-3C-J-001 |Ri& b3 2% Ak Front Hydraulic Brake System 1
2 |PMZ150-3C-J-002 |midiE#lzh FHEERE R Clip, Front Hydraulic Cylinder Main Comp 1
3 |PMZ150-3C-J-003  [/NAAEZHIEMEME>22  |Flange Bolt, M6>22 2
4 |PMZ150-3C-J-004 [HifHlzh F %= Front Hydraulic Cylinder Main Pump 1
5 |PMZ150-3C-J-005 |fifhl|zhFHA Lever, Right Handle 1
6 [PMZ150-3C-J-006 |F-fHiZ e Bolt, Front Brake Lever 1
7 |PMZ150-3C-J-007 |44 )@ /S ik == i Bt S i Flange Lock Nut, M6 1
8 [PMZ150-3C-J-008 |gifl|zhITo% Switch, Front Brake 1
9 |PMZ150-3C-J-009 |tk sh o4k Wire Cable, Front Brake Switch 1
10 [PMZ150-3C-J-010 [+l LIRETM4x12  |Screw, M4x12 1
11 |PMZ150-3C-J-011 |“F-#[E[4 Plain Washer, 4 1
12 |PMZ150-3C-J-012 |3k pE4 Spring Washer, 4 1
13 |PMZ150-3C-J-013  |#l|zhyh & i B2 ke Connect Bolt, Hose, Front Brake 2
14 |PMZ150-3C-J-014 |44 fE 1 Copper Washer | 4
15 |PMZ150-3C-J-015 |®ishlzhih & 4H & Hydraulic Hose Comp, Front Brake 1
16 |PMZ150-3C-J-016 |§itHIzhimis s | Clip, Front Hydraulic Hose | 1
17 [PMZ150-3C-J-017  |Hif|zh4r % Sub- Pump, Front Brake 1




18 |PMZ150-3C-J-018 |/NAvAZ=[H#EEM8>5  [Flange Bolt, M8>25 P
19 |PMZ150-3C-J-019 |RFiskIzhpiHusa & ABS Assy 1
20 |PMZ150-3C-J-020 |®if|zhEs A 4H A4 Brake Plate Assy, Front Brake 1
21 |PMZ150-3C-J-021 |4&hiZieE Pin cover 2
22 |PMZ150-3C-J-022 |®ifl|zh#E Brake Disc. Assy, Front Wheel 1
23 |PMZ150-3C-J-023 |4 /A EIAE Sk 5] M8>25 |Inner Hex Bolt, M8>25 3
Kl 11 Model LB50QT-12
Draft 11 Part No. [F-11
NO. Part NO. Chinese Name Description QTY
1 |PMZ150-3C-K-001 |j5##4H& Rim Comp, Rear Wheel 1
2 |PMZ150-3C-K-002 |/5%¢4MiG Outer Tyre, Rear Wheel 130/60-13 1
3 |PMZ150-3C-K-003 || 1™ Tubeless Valve 1
4 |PMZ150-3C-K-004 |5 [ 1#EhE Cap, Tubeless Valve 1
5 |PMZ150-3C-K-005 |44 )@/~ i == [ 81 %5 1% H Flange Lock Nut, M16 1
Kl 12 Model LB50QT-12
Draft 12 Part No. [F-12




NO. Part NO. Chinese Name Description QTY
1 |PMZ150-3C-L-001 |/ ff192: 2 1 i BEMe Flange Nut, M6 |Flange Nut, M6 1
2 |PMZ150-3C-L-002 |J5i#lzhin e Rr brake rocker |Rr brake rocker arm 1
3 |PMZ150-3C-L-003 |F#[E6 Plain Washer, 6|Plain Washer, 6 1
4 |PMZ150-3C-L-004 | fyid 2t Hilgtemeas a5 Flange Bolt, M6>35 1
5 |PMZ150-3C-L-005 | )5 il sh¥m i [m] o g 55 Spring,Rgar Returning Spring,Rear Brakg 1
6 [PMZ150-3C-L-006 |/l zh#2 i i Brake Rocker |Axis,Rear Brake Rocker 1
7 |PMZ150-3C-L-007 |)5 il s B [a] 437 5o 38 Spring,Rgar Returning Spring,Rear Brakg 2
8 |PMZ150-3C-L-008 |5l sk He2H 4 Shoe Comp Rear Brake Shoe Comp 1

13 Model LB50QT-12
Draft 13 Part No. [F-13




NO. Part NO. Chinese Name Description QTY
1 |PMZ150-3C-M-001 |83 i i Seat Assy 1
2 |PMZ150-3C-M-002 | st 34 a7 i 424y Front Axle Pin, Seat 1
3 |PMZ150-3C-M-003 |75 == [ iR A2 1% 4 M6 1 {Flange Bolt, M6 X 16 1
4 |PMZ150-3C-M-004 | 3hi e Seat Decorating Belt 1
5 |PMZ150-3C-M-005 |/~fiE 2 HEREM6 Flange Nut, M6 2
6 |PMZ150-3C-M-006 |-J-#[&6 Plain Washer,6 4
7 |PMZ150-3C-M-007 | |FHlfitSifEIM6>22  |Screw, M6>22 9
14 Model LB50QT-12
Draft 14 Part No. [F-14




NO. Part NO. Chinese Name Description QTY
1 |PMZ150-3C-N-001 |giff £ Front Cover 1
2 |PMZ150-3C-N-002 | gij i &5 45 18 X =& Left Intake Fender,Front Cover 1
3 [PMZ150-3C-N-003 |Hij i &4 X = Right Intake Fender,Front Cover 1
4 |PMZ150-3C-N-004 |Hi§4i Front Shield Cover 1
5 |PMZ150-3C-N-005 |~k 5 B2 4T ST4. 8| Tapping Screw, ST4.8 X 16 21
6 |PMZ150-3C-N-006 |& iz +£EST4.8 Clamp, ST4.8 8
7 |PMZ150-3C-N-007 |/s A% 2 2 £EM6 Flange Nut, M6 2
8 |PMZ150-3C-N-008 |/NA7E 2 H B4 M6>25 Flange Bolt, M6>25 2
9 [PMZ150-3C-N-009 |qi [ 25 28 1kl Decorate Fender Front Cover 1
10 [PMZ150-3C-N-010 |ZZE5 5 Cover, Chassis No. 1
11 [PMZ150-3C-N-011 |gjEY%E Front Luggage Carrier 1
12 |PMZ150-3C-N-012 |/SNAvE = HMEEEM6 Flange Nut, M6 1
13 [PMZ150-3C-N-013 |RiEYME i Cover, Front Luggage Carrier 1
14 [PMZ150-3C-N-014 |5 E 56501 Lock Assy, Front Luggage Carrier 1
15 [PMZ150-3C-N-015 |3k Z& 44k Hook, Helmet 1

K] 15 Model LB50QT-12
Draft 15 Part No. [F-15




NO. Part NO. Chinese Name Description QTY
1 |PMZ150-3C-0-001 |tk Footrest Base Panel 1
2 |PMZ150-3C-0-002 |&FiZF: 1 M6X 16 Step Bolt, M6x16 2
3 |[PMZ150-3C-0-003 |/NfiA=HiEMM6>40  |Flange Bolt, M6>40 2
4 |PMZ150-3C-0-004 |/ {5 Cover, L. Case 1
5 |PMZ150-3C-0-005 |Ziuhes Cover, Battery 1
6 [PMZ150-3C-0-006 |=HHi# 3k H BiS 4T ST4. 8| TappingScrew, ST4.8X12 6
7 |PMZ150-3C-O-007 | )5 A= fia IR0 B B L. Small Rear Footrest Panel 1
8 |PMZ150-3C-0-008 |)5 4 Hial D & H R. Small Rear Footrest Panel 1
9 [PMZ150-3C-0-009 |/ By = Front Cover, Luggage Cabinet 1
10 [PMZ150-3C-0-010 |/5 BEYfE i E 5N Cap, Front Cover, Luggage Cabinet 1
11 |PMZ150-3C-O-011 |--=p#i sk [ B2 4T ST4. 8| Tapping Screw, ST4.8X 16 14
12 |PMZ150-3C-0-012 |[% F 42 £EST4.8 Clamp, 4.8 14
13 |PMZ150-3C-0O-013 |fHIBSH B Rubber Mat, Footrest Base Panel 1
14 |PMZ150-3C-0-014 | A ih%k Left Side Cover 1
15 |PMZ150-3C-0-015 |F45ih%% Right Side Cover 1
16 |PMZ150-3C-0-016 |7~ A1k = HIHZEFEME12 Screw, M6 X 12 2
17 |PMZ150-3C-0-017 |74 3k H B2 %T ST4. 8| Tapping Screw, ST4.8X12 4
18 |PMZ150-3C-0-018 |ZEZE47E R Fender, Frame 1




19 |PMZ150-3C-0-019 |/NAvAZH#EMEM6Ex12  [Flange Bolt, M6>12 4
20 |PMZ150-3C-0-020 |j5EY%E Rear Luggage Cabinet 1
21 |PMZ150-3C-0-021 [/NfAiE2THIEFEMEx16  |Screw , M6x16 7
22 |PMZ150-3C-0-022 |/ EYiEsE Rear Luggage Cabinet cover 1
23 |PMZ150-3C-0-023 |JHIB&H 554k L Rear Footrest ,L 0
24 [PMZ150-3C-0-024 ([EW5E L 1
Kl 16 Model LB50QT-12
Draft 16 Part No. [F-16
13 =
/I/ 5
8—
o g a7
! 10
% ﬁ\“7 L
7_‘11 l8—3 Q’/T \9 1|0
T—ag 1 ° T 5
8—1 i |
/ |
/ s §/11
1 |
8—1 —8 q— 7
%7
12
NO. Part NO. Chinese Name Description QTY
1 |PMZ150-3C-P-001 |4 )5 AR L.Rear Beseting Cover 1
2 |PMZ150-3C-P-002 |4 )5 FEl#x R. Rear Beseting Cover 1
3 |PMZ150-3C-P-003 |[/NfiE=iEFEM6X 16 |Flange Bolt, M6x16 2
4 |PMZ150-3C-P-004 |)5 FElI#k A5 &0k L.Connected Plate,Rear Beseting Cover 1
5 [PMZ150-3C-P-005 |5 M A i 44k R.Connected Plate,Rear Beseting Cover 1
6 |PMZ150-3C-P-006 |5 etk Rear Central Connected Cover 1
7 |PMZ150-3C-P-007 |[% F#Z£EST4.8 Clamp, 4.8 6
8 |PMZ150-3C-P-008 |-k H B#R4T ST4. 8| Tapping Screw, ST4.8 X 12 8
9 [PMZ150-3C-P-009 |/5 9 itk 4 Shield,Rear Central Connected Cover 1




10 |PMZ150-3C-P-010 |48 % Sk H HiE4T ST4. 8| Tapping Screw, ST4.8 X 16 2
11 |PMZ150-3C-P-011 | Js& #4ii Lock Assy, Seat 1
12 [PMZ150-3C-P-012 | )5 EI#k 4 Shield Cover,L. Rear Beseting Cover 1
13 |PMZ150-3C-P-013 |/ )5 Btk 41k 1
Kl 17 Model LB50QT-12
Draft 17 Part No. [F-17
v’

NO. Part NO. Chinese Name Description QTY
1 |PMZ150-3C-Q-001 |J5#Cyetntsr2e Right Bracket, Rear Wheel fender 1
2 |PMZ150-3C-Q-002 |/54Ciet A2 22 Left Bracket, Rear Wheel fender 1
3 |PMZ150-3C-Q-003 [/NFAL=HIEMM8x16  |Flange Bolt, M8x16 P
4 |PMZ150-3C-Q-004 |/NAik2THIMEFEM6Ex16  |Flange Bolt, M6x<16 4
5 |PMZ150-3C-Q-005 |J5#E7R Rear fender, Rear Wheel 1

18 Model LB50QT-12
Draft 18 Part No. [F-18




NO. Part NO. Chinese Name Description QTY
PMZ150-3C-R-001 | /SAVAZE (R FEM10>40  |Flange Bolt, M10>40 2
PMZ150-3C-R-002 |7~ ff kA2 M8>32 Hex Bolt, M8>32 2
PMZ150-3C-R-003 |5 Vili/Z 25 2 Rear Shock Absorber Assy

Kl 19 Model LB50QT-12
Draft 19 Part No. [F-19




NO. Part NO. Chinese Name Description QTY
1 |PMZ150-3C-S-001 | Hi 45 Wire Harness 1
2 |PMZ150-3C-S-002  |mam\ Horn 1
3 |PMZ150-3C-S-003  |A] 54k Hp 52 Winker Relay 1
4 |PMZ150-3C-S-004 |{R[&GE & Fuse Box 1
5 [PMZ150-3C-S-005  |{%F& & Fuse 7A 2
6 [PMZ150-3C-S-006 |l Strip Set 8
7 |PMZ150-3C-S-007 |75 )4 Steering Lock 1
8 |PMZ150-3C-S-008 |4 H 2 mk Lock Assy. 1

Kl 20 Model LB50QT-12
Draft 20 Part No. [F-20




NO. Part NO. Chinese Name Description QTY
1 |PMZ150-3C-T-001 |& HiB12V7Ah Battery 12V7Ah 1
2 |PMZ150-3C-T-002 |& b IEAR 2k Anode Cable,Battery 1
3 |PMZ150-3C-T-003 |42k (1) Cable, Grounding ( 1) 1
4 |PMZ150-3C-T-004 [l [ 5XN £ kiR ke me>Bolt, M6x10 9
5 |PMZ150-3C-T-005 |& b 52 Rt Block Nut 2
6 |PMZ150-3C-T-006 |44kt (11) Cable, Grounding (1) 1
Kl 21 Model LB50QT-12
Draft 21 Part No. [F-21




NO.

Part NO.

Chinese Name

Part No. F-22

Description QTY
1 |PMZ150-3C-U-001 |Hfi% 1
2 |PMZ150-3C-U-002 |{x 3z Hi2s Wire Cable, Meter 1
3 |PMZ150-3C-U-003 |{%(3RTi12V3W Bulb, Meter Light 12V3W 4
4 |PMZ150-3C-U-004 |{x3& 5k Meter Assy 1
g 22 Model  |LB50QT-12
Draft 22




NO. Part NO. Chinese Name Description QTY
1 |PMZ150-3C-V-001 |§ijH&AT T 5 444 Headlight Comp 1
2 |PMZ150-3C-V-002 |+~ # 3k 5 SR 4T ST4. 2| Tapping Screw, ST4.2X 12 4
3 |PMZ150-3C-V-003 |fifis & 4T 4T ¥812V5W Bulb, Position Light 12V 5W 9
4 |PMZ150-3C-V-004 |@ifEAT4T¥912Vv35/35W  [Bulb, Headlight 12\V35/35W 2
5 [PMZ150-3C-V-005 |gijR&ELT B2k Dustproof Rubber Cover,Headlight 2
6 |PMZ150-3C-V-006 |52k 14 Wire Cable 1
7 |PMZ150-3C-V-007 |@iHELT Headlight Assy 1
23 Model  |LB50QT-12
Draft 23 Part No. |F-23




NO. Part NO. Chinese Name Description QTY
1 |PMZ150-3C-W-001 |giA% AT 4T 7% R. Front Turning Light Assy 1
2 |PMZ150-3C-W-002 |{ij /% m) kT 4T 7% L. Front Turning Light Assy 1
3 |PMZ150-3C-W-003 |-k H KR4 ST4. 2| Tapping Screw, ST4.2X12 6
4 |PMZ150-3C-W-004 |%:mT4T#912V10W Bulb, Front Turning Light 12V10W 9
5 [PMZ150-3C-W-005 |qij4g m)k] kT 2k Wire Cable, Front Turning Light 2
6 [PMZ150-3C-W-006 |gijA % AT R. Front Turning Light Assy 1
7 |PMZ150-3C-W-007 |§i ¥ kT L. Front Turning Light Assy 1
Kl 24 Model LB50QT-12
Draft 24 Part No. [F-24




/
[ ¢ |
NO. Part NO. Chinese Name Description QTY
1 [PMZ150-3C-X-001 |[EIT Sk Taillight Assy 1
2 |PMZ150-3C-X-002 |j5447etk Rear Fender 1
3 |PMZ150-3C-X-003 [/NFAEZ=HIEMM6x12  |Flange Bolt, M6x12 4
4 |PMZ150-3C-X-004 |FE4T= Lens, Taillight 1
5 [PMZ150-3C-X-005 |+~ f#% sk 5 Mrig 4T ST4. 2| Tapping Screw, ST4.2X16 2
6 [PMZ150-3C-X-006 |/5 AEH kT4 = Lens, L. Rear Turning Light 1
7 |PMZ150-3C-X-007 |(j5 A% mITHT & Lens, R. Rear Turning Light 1
8 |PMZ150-3C-X-008 |JE+4T Ze2HAt Wire Cable, Taillight 1
9 |PMZ150-3C-X-009 |47 4T i12Vv5W/21W Bulb, Rear Light(12V/5w/21w) 1
10 |PMZ150-3C-X-010 |J54%m4T4T#912V10W Bulb, L. & R. Turning Light (12V,10w) 9
11 |PMZ150-3C-X-011 |[fEREAT 4T #12V5W Bulb, Rear Registration Plate Light12V5W 1
12 |PMZ150-3C-X-012 |fBREAT 4] & Lens, Rear Registration Plate Light 1
13 |PMZ150-3C-X-013 |-zl 3k [ BUhB4T ST4. 2| Tapping Screw, ST4.2X 12 2
14 [PMZ150-3C-X-014 |)5 <5148 Rear Retro Reflecting Device 1
15 |PMZ150-3C-X-015 |7\ =2 [ B S5 M5 [Flange Nut, M5 1
16 |PMZ150-3C-X-016 |5 hitht <7 44 Bracket, Taillight lens 1
17 |PMZ150-3C-X-017  |fi] sz 5t 23 2

K] 25

Model LB50QT-12




Draft 25

Part No.

F-25

V7 /N\g
6
NO. Part NO. Chinese Name Description QTY
1 |PMZ150-3C-Y-001 R Engine Engine 1
2 |PMZ150-3C-Y-002 W K Tube Tube 1
3 |PMz150-3C-Y-003  |M XU R I Air Cleaner |Ring Comp I ,Air Cleaner 1
4 |PMZ150-3C-Y-004 X TH I K Carburetor Assy|Carburetor Assy 1
5 |PMZ150-3C-Y-005 S YETE B R Assy Air Cleaner Assy 1
6 |PMZ150-3C-Y-006 7N AL 22 THN B FE MB>25 Bolt, M6>25  |Bolt, M6>25 3
7 |PMZ150-3C-Y-007 7N FVE 2 THNE BEMe Bolt, M6 Bolt, M6 1
8 |PMZ150-3C-Y-008 IR AR AR Connecting  |Fi>ing Connecting Plate 1
9  |PMZ150-3C-Y-009 2K 2R P Assy Ignition Coil Assy 1
10 |PMZ150-3C-Y-010 + A LB ET M6>35 Screw, M6>35 |Screw, M6>35 1
11 |PMZ150-3C-Y-011 EC BN gk LA Starter Relay  [Starter Relay 1
12 |PMZ150-3C-Y-012 i R A Rectifier Rectifier 1
13 |PMZ150-3C-Y-013 7N FE A TR FEME 12 Bolt, M6x12  |Bolt, M6x12 1
14 |PMZ150-3C-Y-014 RR I A Ignition Control |Ignition Control 1
15 |PMZ150-3C-Y-015 k3t FELRH Ignition Control | Discharge Resistance 1

K 26

Model

LB50QT-12




Draft 26

Part No. F-26

\
’ g\&

NO. Part NO. Chinese Name Description QTY
1 |PMZ150-3C-Z-001 |[&4%F-8%10 Double Ended Spanner 8-10 1
2 |PMZ150-3C-Z-002 |RiTF-12x14 Double Ended Spanner 12-14 1
3 |[PMZ150-3C-Z-003 |XU=L4Z22 7] Double Ended Screw Driver 1
4 |PMZ150-3C-Z-004 |22z J)4" Screw Driver Socket 1
5 |PMZ150-3C-Z-005 |kAivZEETH Spark Plug Socket 1
6 |PMZ150-3C-Z-006 |## ff 4 Carp Pincers 1
7 |PMZ150-3C-Z-007 [T E4S44 Tools Bag 1




NO. Part NO. Chinese Name Description QTY
1 [PMZ150-3C-AA-001 |4 Tail Tank 1
2 |PMZ150-3C-AA-002 |JE 56 7 21 Bracket, Tail Tank 1
3 |PMZ150-3C-AA-003 |/~ i 224 M6 X 16 [Flange Bolt, M6x16 4
4 |PMZ150-3C-AA-004 | [N G4k Ha 2% Winker starting comp relay 1




